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Important: Please read these instructions carefully prior to installation.
Check the contents of this kit before commencing fitment and report any discrepancies.
Important Information
Rhino-Rack

Fit Time: 15min
Issue No: 01
Issue Date: 01/07/2016

These instructions remain the property of Rhino-Rack Australia Pty. Ltd. and may not be used or changed for any other purpose than intended.

Item SUB0673 Qty Part No. *Parts supplied in other kits

1 M6 x 40mm Socket Head Cap Screw | 4 BO33 ﬁ 1

2 M6 Spring Washer 4 W004 e Z

*3 M6 x 12.5mm Flat Washer 4 W003

*4 RLTP Leg 2 MO057

5 RLTP Tray Spacer 2 M864

*6 M6 Brass Nut 4 NO09

*7 Torque Security Key Short 1 TORKEY-S

*8 M10 Channel Nut 2 N024

*9 M10 x 38mm Flat Washer 2 W022

*10 M10 Internal Shake Proof Washer 2 wo21

i M10 x 25mm Hex Bolt 2 BO71 Note: Bars and adaptor kits sold as separate.
12 Instructions 1 R1066 Tools Required: - Torque Allen Key (provided).

Fitment Instructions

Slide four M6 Square Nuts in both sides of the
installed tracks from the rear.

The Crossbars should be spaced between 700mm
and 800mm apart.

I700mm—800mmI

Install the Legs into the M6 Nuts as shown.
Tighten with Torque Allen Key
provided.

RLTP Leg

M6 x 40mm
Socket HD

ﬁJr Security Screw

M6 Spring
I
< Washer
M6 x 12.5mm
Flat Washer

Note:
High side
of Spacer
faces inside
of vehicle.
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